
 

OPEN DATA /  بيانات مفتوحة 

 

  

  

 

 

 

 

 

 

 

 

 

 

SEWERAGE TREATMENT PLANT DESIGN 

GUIDELINES 
 

SEWERAGE AND RECYCLED WATER PROJECTS DEPARTMENT     
WASTE AND SEWERAGE AGENCY 

 

 

 

 

 

 

 



 

  
OPEN DATA /  بيانات مفتوحة 

STP DESIGN GUIDELINES 

i 

 
Document Number: DM-WSA-SRPD-STP1 

 

 

DOCUMENT CONTROL 

DOCUMENT INFORMATION 

Document Ref# 
DM-WSA-SRPD-

STP1 
Document Title 

Sewage Treatment Plant (STP) 

Design Guidelines 

Document 

Classification  Open data  Shared & Confidential 

 Shared & 

sensitive  Shared & secret 

Status Current Type DOC 

Release Date February 2024 

Revision Date January 2024 
 

Version History 

Version Number Date  Author(s) Remarks 
[...]
intervals to achieve certain objectives. The bulk of MLSS remains in the reactor during the cycle with 

periodic wasting. The phases of each cycle include:  

 

• Fill (raw or settled wastewater fed to the reactor);  

• React (aeration/mixing of the reactor contents);  

• Settle (quiescent settling and separation of MLSS from the treated wastewater);  

• Draw/decant (withdrawal of treated wastewater from the reactor); and  

• Idle (delay period before beginning the next cycle and might include removal of waste sludge from 

the reactor bottom). 

 

The idle phase may be omitted, and sludge wasted at the end of the reactor draw phase. Cycles and 

phases may vary with each reactor. Refer to Section 6.3.1 and Table 6-13 for the general design criteria 

applicable for the activated sludge reactor. Additional design considerations specific to SBR are as 

follows: 

 

Design considerations: 

• Minimum number of cycles at maximum flow: 3 

 

5.3.5 Extended Aeration 

For medium sized plants, Extended Aeration is an acceptable treatment process technology. Extended 

Aeration is a variant of the Conventional Activated Sludge process characterized by long retention time 

in the aeration tank and low organic loading. Refer to Section 6.3.1 Table 6-13 for the general design 

criteria applicable for the activated sludge reactor. Additional design considerations specific to Extended 

Aeration process are as follows: 

 

Design considerations: 

Retention time in Aeration tank: 20-30 h 

MLSS: 2500 – 4000 mg/l 

F/M ratio – 0.04 to 0.10 kg BOD/kg MLVSS.d 

Volumetric loading – 0.1 to 0.3 kg BOD/m3.d 

SRT – 20 to 40 d 

 

 



 

  

OPEN DATA /  بيانات مفتوحة 

30 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

5.3.6 Other Technologies 

Other treatment process technologies that may be proposed by designers include but not limited to the 

following: 

• Nereda 

• Aerobic Granular Sludge (AGS) 

• Food Chain Reactor (FCR) 

 

Note that Nereda and AGS are both proprietary technologies based on the same principle of producing 

aerobic granular sludge. However, the main difference is the flow regime. Nereda operates as a batch 

process whilst AGS operates as a continuous flow process. FCR is also a  proprietary technology developed 

by Organica which is in essence a biofilm process. 

 

DM SRPD may add to this list as new technologies and innovations are introduced and proven.  



 

  

OPEN DATA /  بيانات مفتوحة 

31 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

6. UNIT PROCESSES 

Depending on the selected treatment process from the preceding Section, the STP’s shall have the 

following unit processes, as applicable. The design criteria for each unit process may also change based on 

the selected process. Where it is not provided in this Design Guidelines, the references provided herein 

(Metcalf & Eddy Wastewater Engineering or WEF Manual of Practice), shall be consulted by the designer. 

 

6.1 PRETREATMENT  

6.1.1 Screening Devices (Bar Racks and Screens)  

Coarse bar racks and screens shall be provided to remove coarse materials from the flow stream that could 

damage downstream process equipment, reduce overall treatment process reliability and effectiveness, or 

contaminate waterways. Fine screens are sometimes used in place of or following coarse screen where 

greater removals of solids are required. Depending on the size, the screens can be classified as presented 

in Table 6-1 below: 

 

Table 6-1 - Types of Screens 

Type Aperture size Applications 

Coarse  20mm - 50mm  Protection of plant equipment and to prevent flow blockage  

Fine  1mm - 10mm  Achieve greater removal of solids  

 

General Considerations  

The following considerations shall be given while designing the screens:  

• Coarse bar racks or bar screens shall precede mechanically cleaned grit chambers.  

• Fine screens, if used, should follow grit removal.  

• Screening devices shall be installed in a building that has adequate heat, ventilation and moisture 

control. Screening devices shall be separated from other equipment or offices and be provided with 

separate outside entrances.  

• Screen channels must be equipped with ON/OFF actuated penstocks.  

• Sufficient lifting equipment must be installed to lift the screening skips for removal.  

• Service water must be provided for each screen and sluice trough with the required pressure 

(usually 4-6 bars)  

• The screens should be able to handle flows when one unit is out of service so the design must be 

based on (n-1) conditions or a standby channel must be provided.  



 

  

OPEN DATA /  بيانات مفتوحة 

32 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

• Emergency bypass/overflow for screens shall be provided.  

• Hydraulic jumps must be avoided in the water surface profile which will create turbulence and 

release excessive H2S.  

• Each screen channel must be covered with closed fitting removable covers (preferably GRP)  

• Air inlet and extraction dampers must be provided on the covers  

• It is advisable to have a sump in the screening channel for complete emptying of the channel during 

maintenance.  

• Inlet and outlet arrangement of the screens must be carefully designed to avoid dead spots and 

hence settlements.  

• Connection from the washpactors back to the screen channel must be provided for organics 

discharge.  

• Wash water feed should be arranged using solenoid valves. 

 

  



 

  

OPEN DATA /  بيانات مفتوحة 

33 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

Design Criteria  

 

Table 6-2 - Coarse Screens 

Acceptable screen types Travelling band, rake type bar screens, multiple rake type bar 

screens  

Screen Operation  Automatic  

Design philosophy  can be operated under (n-1) conditions or standby to be provided  

Bar spacing  40-50 mm  

Bar width  3-6mm (depends on the manufacturer)  

Min velocity u/s screens  0.5 m/s  

Velocity through screens  1.0-1.2 m/s  

Slope  60°-90° (depends on the type)  

Blinding factor for max head 

loss  

50%  

Maximum allowable head loss  40cm (should be checked against hydraulics)  

Material  AISI 316 (L)  

Screen Retention Value (SRV)*  min 35%  

Automation  Differential level measurement and timer based  

Wash water rate  Based on the selected screen type  

*SRV: the percentage of total solids retained by a screen  

 

Coarse screen head loss : According to Kirschmer’s formula  

HL =β (ω/b)1.33 x h x sinθ 

HL : head loss, (m)  

β : bar shape factor w : maximum cross sectional width of bars facing upstream, (m)  

b : minimum clear spacing of bars, (m)  

h : upstream velocity head ,(m)  

θ : angle of bar screens with horizontal  

 

  



 

  

OPEN DATA /  بيانات مفتوحة 

34 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

Table 6-3 - Kirschmer's value of β 

Bar type β Range (Function of 

Opening size)  

Sharp-edged rectangular  1.3 – 2.6 

Rectangular with semi-circular upstream face 1.83 

Circular  1.79 

Rectangular with semi-circular upstream and downstream 

faces  

1.67  

Trapezoidal  1.3 – 2.5 

Teardrop  0.8 – 1.5  

 

  



 

  

OPEN DATA /  بيانات مفتوحة 

35 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

6.1.2 Coarse Screens Handling  

 

Table 6-4 - Coarse Screens Handling 

Screening conveyance  Wet conveyance using sluice troughs or belt conveyor with 

service water connection  

Operation  Fully automatic  

Capacity  to be determined during detailed design  

Screenings Handling Type  Wash-press  

Material  AISI 316 (L)  

Coarse screening quantity  min 0.000067 m³/m³ wastewater  

  max 0.000201 m³/m³ wastewater  

Screenings dry solids  15% DS  

Bulk density of screenings  870 kg/m³  

Dewatered /washed screenings  40% DS  

Organic content of screenings  20 mg BOD5/ g of dry solids  

Washwater rate  to be determined during the detailed design  

Sluice trough min slope  1:50  

Skip  5-10 m³ (liftable by trucks)  

 

6.1.3 Fine Screens  

Fine screens require special design considerations because the high capture rate of these screens makes 

them more susceptible than coarse screens to blinding and damage from large objects. The main things to 

determine are if (1) fine screening requires prior coarse screening, (2) grit removal is required before fine 

screening, and (3) grease/scum removal is also required for proper operation. It is good practice to include 

coarse screening before fine screening. There are installations with 6 mm (1.4 in.) opening bar screens that 

operate successfully without coarse screening pretreatment. However, for bar screens with smaller 

openings or perforated fine screens, coarse screening is recommended. Determining whether to include 

coarse screening or grit removal is site specific. The design engineer should evaluate operating conditions 

to make a final determination. 

 



 

  

OPEN DATA /  بيانات مفتوحة 

36 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

Table 6-5 - Fine Screen Design Criteria 

Screen Type  Drum screens, multi rake climber type screens , perforated belt 

screens , Perforated band screens  

Screen Operation  Automatic  

Screen surface for drum 

screens  

Perforated or bi-directional  

Design philosophy  can be operated under (n-1) conditions or standby to be provided  

Spacing/Perforation  6-10 mm (For MBR, should be 1-3 mm or as per MBR supplier’s 

recommendation) 

Bar width  3-6mm (for multi-rake, depends on the manufacturer)  

Min velocity u/s screens  0.5 m/s  

Velocity through screens  1.0-1.2 m/s  

Slope  60°-90° (depends on the type)  

Blinding factor for max 

headloss  

25%  

Maximum allowable headloss  40cm (should be checked against hydraulics)  

Material  AISI 316 (L)  

Screen Retention Value (SRV)*  min 75%  

Fine screen headloss  According to Kirschmer’s formula (for bar screens, see above)  

According to orifice headloss formula (for drum screens having 

circular or rectangular openings)  

Automation  Differential level measurement and timer based  

Washwater rate  Based on the selected screen type  

 

HL = 1 x Q2 / (2 x g x C x Ae) 

Where: 

HL  : head loss, (m)  

C  : discharge coefficient (0.61 widely used, depends on the type of screen)  

Q : flow upstream of the bar screen, (m³/sec)  

G : gravitational acceleration, (9.81 m/sec²)  

Ae  : effective open area of submerged screen, (m²)  

  



 

  

OPEN DATA /  بيانات مفتوحة 

37 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

6.1.4 Fine Screens Handling  

Table 6-6 - Fine Screens Handling 

Screening conveyance  Wet conveyance using sluice troughs or belt conveyor 

with service water connection or integral conveyance for 

drum screens  

Operation  Fully automatic  

Capacity  to be determined during detailed design  

Screenings Handling Type  Separate washpactor press or integral washpactor press  

Material  AISI 316 (L)  

Fine screening quantity  min 0.000310 m³/m³ wastewater  

  max 0.000930 m³/m³ wastewater  

Screenings dry solids  15% DS  

Bulk density of screenings  870 kg/m³  

Dewatered /washed 

screenings  

40% DS  

Organic content of 

screenings  

20 mg BOD5/ g of dry solids  

Washwater rate  to be determined during detailed design  

Washwater pressure  Minimum 5 bar (or as per manufacturer’s requirement)  

Sluice trough min slope  1:50  

Skip  Minimum 2 days 

  

6.1.5 Grit and Grease Removal  

Grit removal involves settling of particles that are heavier than water which include sand, gravel, and other 

heavy solid materials. Grit removal units shall be located after the bar screens and before the primary 

sedimentation tanks. Grit chambers are provided to protect moving mechanical equipment from abrasion 

and accompanying abnormal wear, and reduce formation of heavy deposits in pipelines, channels, and 

conduits.  

 

Design of grit chambers is commonly based on the removal of grit particles having a specific gravity of 2.65 

at a settling velocity of 0.3 m/sec. A minimum velocity of 0.15 m/sec must be maintained to prevent the 



 

  

OPEN DATA /  بيانات مفتوحة 

38 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

settling of organics with the grit. Numerous configurations are available to achieve the desired level of grit 

removal which includes the following:  

• Aerated grit channels / chambers  

• Vortex grit separators  

• Detritors  

 

General Considerations  

• Inlet to the grit tanks must be equipped with ON/OFF actuated penstocks.  

• Each grit tank and the connecting channels must be covered with closed fitting removable covers 

(preferably GRP)  

• Air inlet and extraction dampers must be provided on the covers  

• Sufficient lifting equipment must be installed to lift the skips for removal.  

• Service water must be provided for grit fluidization, flushing and for the grit classifier.  

• Grit fluidization must be done prior to pumping grit  

• Grit classifier operation must be interlocked to the operation of the grit pumps.  

• Discharge piping with nominal diameters of min 100mm must be used to avoid high pressure and 

scouring velocities that will result in wear  

• Length of grit suction pipe must be minimized  

• A connection must be provided from the grit classifier to the inlet of the screens to allow organics 

discharge  

• Washwater feed should be arranged using solenoid valves.  

• Tank inlet and outlet should be positioned so that the flow through the tank is perpendicular to 

the spiral roll pattern (in the case of longitudinal aerated grit chambers).  

• The concentration of fats, oil, and grease (FOG) must be analyzed during the detailed design stage.  

 

  



 

  

OPEN DATA /  بيانات مفتوحة 

39 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

Design Criteria  

 

Table 6-7 - Design Criteria for Grit Removal System – Aerated Grit Chamber 

Grit Removal    

Type  Aerated combined grit and grease removal  

Number  Sufficient number of multiple units must be provided to allow for 

cleaning, service, and repair 

Detention time  5 mins @ maximum flow (excluding grease compartment)  

Aeration Requirement (in case of 

aerated grit removal chambers)  

0.4-0.6 Nm³/min-m tank length  

Blowers  1 per channel + standby, to be designed according to site 

conditions  

Aeration Type  Coarse bubble diffusers  

Grit Scraping Mechanism  Traveling bridge or screw conveyor  

Grit removal Mechanism  Via centrifugal or submersible wear resistant pumps  

Surface Loading  16.6 – 35.6 m³/m²-h  

Width to Length Ratio  To be determined during detailed design  

Grease removal    

Mechanism  Flotation effect created by the spiral roll pattern with aeration 

followed by surface skimming  

Grease chamber Surface loading  25 -35 m³/m²-h @ maximum flow  

Detention time with grease removal  max 10 minutes  

Grit Handling    

Type  Grit Classifier and Washer (preferably conical type)  

Grit quantity  0.04 – 0.15 m³ / 1000 m³ influent wastewater  

Operation  Fully automatic  

Capacity  To be determined during detailed design  

Grit conveyance  via submersible or centrifugal wear resistant pump  

Type  Surface skimming into the grease pit and then either to a 

discharge container or another separator depending on local  

regulations  



 

  

OPEN DATA /  بيانات مفتوحة 

40 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

Grit Removal    

Grease pumps  submersible or centrifugal type  

Capacity  To be determined during detailed design  

Pipe velocity  1.4 – 2 m/sec  

 

Table 6-8 - Design Criteria for Vortex Type Grit Chamber 

Grit Removal    

Type  Vortex-type Grit Chambers  

Number  Sufficient number of multiple units must be provided to allow for 

cleaning, service, and repair 

Detention time  20-30 s @ average flow 

Diameter   

Upper chamber  1.2-7.2 m 

Lower Chamber  0.9-1.8 m 

Height   

Removal rates (based on grit with specific gravity form 2.5 to 2.65 

0.3 (50 mesh) 92-98%  

0.21 (70 mesh) 80-90%  

0.149 (100 mesh)  60-70% 

 

6.1.5.1 Grit Classifier 

For medium-sized STP’s, the design shall include grit classifiers, either the inclined screw or escalator type, 

to wash grit by separating out putrescible organics. Classifiers shall be sized based on settling velocity of 

the particles to be settled, feed flow capacity, and grit-raking capacity. For a target particle size and flow 

rate, the design engineer selects a minimum pool area and overflow weir length. The design engineer checks 

the classifier slope to ensure removal of the desired marginal particle size. Flatter slopes will remove finer 

grit particles. Classifiers offered by manufacturers are inclined from 15° to 30°. In addition to slope, proper 

flight tip speed (r/min) and pitch (typically half or double pitch) assist in particle removal. Sectional flight 

construction may perform better than helicoid flights. Hardened flight edges should be used to resist the 

abrasive action of the grit. The screw or rake is sized to convey anticipated peak grit mass loading. 

 



 

  

OPEN DATA /  بيانات مفتوحة 

41 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

Table 6-9 - Design Criteria for Grit Classifiers 

Grit Classifier   

Type  Inclined screw or escalator 

Number  Sufficient number of multiple units must be provided to allow for 

cleaning, service, and repair  

Organic content of washed 

grit 

> 3%   

Slope/inclination of 

discharge screw 

15% to 30%  

 

6.1.5.2 Grit Washer 

For large STP’s, grit washers shall be used instead of grit classifiers. Conical grit washer technology 

represents advancement in grit slurry processing resulting from strict preliminary treatment residuals 

disposal regulations in Europe. Stainless-steel, conical-shaped vessels are used to capture grit slurry and 

various systems are used to wash organics from the grit. Rotating arms within the vessel slowly mix the 

settled grit and a washing jet at the bottom of the unit, activated by a solenoid valve on a timer, vigorously 

washes it. Lighter organic material continuously overflows the unit and heavier organic material is blown 

off at regular intervals from a midlevel overflow. These washers create grit with low organic content. The 

surface flow velocity, including the wash water, should be less than 25 m/h and weir overflow rate of less 

than 15 m /h. Design flow to these units is typically limited to 25 L/s, although higher flows can be used 

if the units are equipped with cyclone(s). Historically, target grit particle size has been 200 microns for 

these units, although one manufacturer has recently released a unit reportedly capable of capturing down 

to 100-micron particles. Washing provided by these units is superior to traditional cyclone classifiers with 

a final organic content of less than 5%. 

 

  



 

  

OPEN DATA /  بيانات مفتوحة 

42 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

Table 6-10 - Design criteria for Grit washers 

Grit Washer   

Type  Conical 

Number  Sufficient number of multiple units must be provided to allow for 

cleaning, service, and repair  

Surface flow velocity 

(including washwater) 

> 25 m/h 

Weir overflow rate > 15 m/h 

Organic content of washed 

grit 

> 3% 

Moisture content of washed 

grit 

> 7% 

 

6.2 PRIMARY TREATMENT  

6.2.1 Primary Sedimentation  

The objective of treatment by sedimentation is to remove readily settleable solids and floating material 

and thus substantially reduce the incoming organic load onto the biological process that would normally 

require oxidation and conversion to cell mass. The decision to include primary settlement is to be driven 

by operational and economic reasons. The performance of the primary settlement tanks (PSTs) at Warsan 

and Jebel Ali STPs have shown to provide a significant level of TBOD5 and TCOD reduction. The production 

of primary solids with high volatile solids (VS) content is also in line with the bio solids facility of anaerobic 

digestion such as to maximise gas production and overall VS destruction at the lowest whole-life cost. This 

must be taken in account when planning sludge management facility.  

 

The selection of the type of sedimentation unit for a given application is governed by the size of the 

treatment facility, local site conditions and the experience and judgement of the design engineer. 

Accordingly, these could be:  

• Circular tanks  

• Rectangular tanks  

• Lamella clarifiers  

 



 

  

OPEN DATA /  بيانات مفتوحة 

43 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

Circular and rectangular tanks are commonly used at large plants while lamella clarifiers are more suited 

to smaller plants. All sedimentation tanks shall be equipped with effluent weirs and launders to facilitate 

effluent collection and sludge hopper including scraper mechanism for removal of settled solids. Scum 

formation is common in sedimentation tanks and therefore a scum collection and removal system shall be 

provided for its management.  

 

6.2.2 Emerging Primary Treatment Technologies/Methods  

Emerging technologies or methods for primary treatment include microfiltration or micro-screening. 

Designers may propose these technologies if there are any constraints that will justify their usage (e.g., 

available space not suitable for primary settling tanks) or there is any distinct advantage over the 

acceptable primary treatment technologies that would justify it, subject to acceptance and approval of DM 

SRPD. 

 

Design Rationale  

In developing the design of the primary settlement process, the following shall be taken into 

consideration:  

• Sludge residence time should be minimised to reduce the odour generation;  

• For sludge removal, Chain and Flight scrapers or travelling bridge system shall be provided;  

• Scum removal shall be included, with automated transfer via sludge pumps;  

• In case of multiple tanks, the number of desludging pumps shall be minimised by sharing pumps 

between tanks;  

• Easy access shall be provided to all motors to facilitate routine maintenance and repair;  

• In case of multiple tanks, even flow splitting between primary settlement tanks across the range 

of flows is vital to ensure proper performance;  

• Sufficient treatment capacity shall be provided, such that one unit can be taken off line and still 

achieve the desired performance under the peak process loading conditions;  

• The primary sedimentation tanks shall be covered with tight fitting trafficable GRP covers and 

ducted to the odour control facility. This is to prevent odour release and fine sand ingress.  

 

  



 

  

OPEN DATA /  بيانات مفتوحة 

44 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

Design Criteria  

The following section highlights the key design requirements of the primary settlement system:  

 

Table 6-11 - Key Performance Requirements 

Process Area   Parameter   Units   Value   Comments  

Primary  

Settlement 

Tanks  

TBOD5 Removal  %  50  Composite Samples  

  TCOD Removal  %  50  Composite Samples  

  TSS Removal  %  60  Composite Samples  

  Average DS 

Concentration  

%DS  2.0 (max)  

1.5 (average)  

Daily Average  

 

  



 

  

OPEN DATA /  بيانات مفتوحة 

45 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

Process Design Criteria  

 

Table 6-12 - Domestic Primary Settlement Tanks Process Units Design 

Process Area  Parameter  Units  Value  Comments  

Domestic PST 

Design  

Average Design 

Reduction  

     

  TBOD5  % 50%    

  TSS  % 60%    

  Tank Configuration   Rectangular/Circular    

Hydraulic Loading 

rates  

@ Peak process Flow  m³/m²-h 1.5-4  2.2 (as per existing 

large DM STPs)  

  @mean dry weather 

flow  

m³/m²-h 1.0-1.5  1.3 (as per existing 

large DM STPs)  

  Weir loading rate @ 

peak flow  

m³/m-h 25-30  

  Weir loading rate @ 

average flow  

m³/m-h 15-20  

Tank Dimensioning  Floor Slope  Degrees 1.00 1.75% 

  Hydraulic Retention 

Time  

    

  Daily Average  hours 1.8-2.2   

  Process Peak  hours 1.1-1.35   

  Hydraulic Loading      

  Daily Average  m3/m2/h 1.08-1.33   

  Process Peak  m3/m2/h 1.9-2.3   

Sludge Hoppers  Design Dry Solids 

Concentration  

%DS 2.00   

  Required Storage Period  hours 6.00   

  Hopper Slope  Degrees 60   

  Hopper Shape   Frustum of Pyramid    

Sludge Scraper  Scraper Type   Chain and Flight or 

scraping bridge  

Depends on the 

type of tank  



 

  

OPEN DATA /  بيانات مفتوحة 

46 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

6.3 SECONDARY TREATMENT 

It shall be noted that the process technologies listed under Section 5.2 and 5.3 mainly differ in the type of 

secondary treatment which is where the main treatment in any STP takes place. Typically, secondary 

treatment employs a biological process followed by a settling stage. Exception to this is the MBR process 

which eliminates the settling stage by the use of membranes for solid-liquid separation.  

 

6.3.1 Activated Sludge Reactor  

The biological process is used for the reduction of carbonaceous and nitrogenous organic material present 

in the settled wastewater. A typical activated sludge reactor uses a suspended growth reactor followed by 

clarification with return of thickened “activated” sludge back to the head of the reactors. In development 

of the design of the biological process the following shall be taken into consideration:  

• The specific wastewater characteristics of the plant to be designed.  

• The high wastewater temperature impact on the reaction kinetics, especially with respect to the 

denitrification within the final settlement tanks leading to degradation in solids removal 

performance.  

• Minimisation of aeration power and maintenance of alkalinity buffer through denitrification.  

• Improvement of microbial population dynamics through the provision of an anoxic selector zone.  

• The high wastewater temperatures that impact on the oxygen transfer efficiency of the available 

technologies and also the materials of construction.  

• Consideration of the impact of fine windblown sand on the aeration equipment. 

 

Process Description  

Activated Sludge Process  

The most common suspended growth process used for municipal wastewater treatment is the activated 

sludge process. Activated sludge plant involves the following basic steps:  

• wastewater aeration in the presence of a microbial suspension,  

• solid-liquid separation following aeration,  

• discharge of clarified effluent,  

• wasting of excess biomass, and  

• return of remaining biomass to the aeration tank  

 

The activated sludge reactors must be configured to allow for the reduction of nitrate to nitrogen gas 

(denitrification) by including an internal recycle and un-aerated (anoxic) zones within each activated sludge 



 

  

OPEN DATA /  بيانات مفتوحة 

47 

STP DESIGN GUIDELINES 

Document Number: DM-WSA-SRPD-STP1 

 

reactor. This will not only recover alkalinity but also mitigate the problems associated with denitrification 

in secondary clarifiers. The common name for this configuration is the Modified Ludzack Ettinger process 

or MLE.  NOTE: Regardless of the selected process technology, the designer shall incorporate 

denitrification in the STP design. 

 

The MLE process differs from a conventional, nitrifying AS reactor through the inclusion of an internal 

mixed liquor recycle. The internal recycle, returns nitrate rich wastewater from the outlet of the reactor to 

the head of an anoxic zone, where the nitrate is used as an alternative source of oxygen. Typically, the 

recycle can range from 0.5 – 5.0 x Dry Weather Flow (DWF) and is dependent upon the final Nitrate 

concentration desired and the characteristics of the influent wastewater. A typical arrangement for an MLE 